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Artikel
329981 BASE
313687 TAPPING SCREW (W/FLANGE) D3X16 (BLACK)
329994 HOUSING SET (A+B)
321130 CAP
321134 HOLDER PIN (B)
318483 SPRING (B)
321132 BLADE HOLDER (A)
322709 NUT M4 (BLACK)
318832 SEAL LOCK HEX. HD BOLT M3X12
329982 PLATE NUT
329983 HEX.SOCKET HD.BOLT M4X10 (W/FLANGE)
322134 SPECIAL BOLT M4
321131 LEVER (A)
321135 SPRING (D)
329979 BLADE HOLDER
329978 FELT COVER
322695 BALL BEARING 624VV
329980 PLUNGER HOLDER (B)
329977 FELT PACKING
329976 PLUNGER HOLDER (A)
329971 PLUNGER
329975 WASHER (A)
329974 RING
329973
329972 SPINDLE
949202 MACHINE SCREW M3X6 (10 PCS)
949451 SPRING WASHER M3 (10 PCS)
329989 MOTOR HOLDER
329970 PUSHING BUTTON (A)
329988
329990 LED
959140 CONNECTOR 50091 (10 PCS.)
329987 DC-SPEED CONTROL SWITCH
329986 CONTROLLER (B)
330729 FELT PACKING
330728 PLATE SPRING
334851 INTERNAL WIRE FERRITE SET
943277 HEX. BAR WRENCH 3MM
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